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F5 & Battery information
2R Lenovo U HIILAL Lenovo s L R
Name Rechargeable Li-ion battery Brand
ziche) . SR A A
Q3 . o
Type - il Original tested type /
R e L 4 L (Rated)4050mAh
PRHRFE IR (V) 1158 r 46.8Wh/(Typical)4170mAh
Nominal voltage Capacity/energy 48 2Wh
fifiid ) e HLAH S T R 2R Ha i /
Description Rechargeable Li-ion battery Li content
o PRACERIR N TR B A1 7
ﬁ 5 in s T
B ﬁgsg) 0.188 A ﬂaxriz;n ” Black plastics cement and
o - plastics film shell
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Altitude simulation
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Energy Corporation

Report No.:CPK-Lab-UN383PACK19054-A

1.UN38.3 Lithium Battery Test Summary

Edition of UN Manual of Tests and

Criteria Used

ST/SG/AC.10/11/Rev.6/Amend.1

Customer Lenovo Sample type Rechargeable Li-ion Battery
Pack
Model Name L19C3P71 351P
Configuration
Rati 11.58V/Rated: 4050mAh / 46.8Wh . 18717
ating Typical: 4170mAh / 48.2Wh Battery weight | -©/.2/0
Physical o
Cell Factory/Model |[ATL GC-SDC-407378-010H/L 4170mAh Li-ion
Description
NO.1111, Hanpu Road, Yushan Town, NO.1111, Hanpu Road, Yushan Town,
Laboratory . . .
Factory Address Kunshan City, Jiangsu Province, P.R. Kunshan City, Jiangsu Province, P.R.
. Address .
China China
Laborat
Factory Name Celxpert (kunshan) Enengy.,Ltd anoratory CPK LAB
Name
Factory Tel +86-512-57775999 Laboratory Tel |t86-512-57775999
Factory E-mail Frank_Gao@cn.celxpert.com Lab E-mail Frank_Gao@cn.celxpert.com
Client Date 2019/11/12 Completing Data |2019/12/03
Item Test Item Test Result(Pass/Fail)
3834.1 T1 Altitude simulation Pass
383.4.1 T2 Thermal Pass
383.4.1 T3 Vibration Pass
383.4.1 T4 Shock Pass
383.4.1 T5 External Short Circuit Pass
383.4.1 Té6 Impact/Crush Pass
38.34.1 T7 Overcharge Pass
3834.1 T8 Forced Discharge Pass
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